DeWallt

Parts Bulletin

Y%

[ ==

No. 770

10" Radial Arm Saw
CAT. NOS. 7770/3427 .-
TYPE 7 | 5IN
Bulletin No. 8765



UNIT

IDENTIFICATION

10” Radial Arm Saws
Model No. Voltage .
—_—_—— by , g —
<N F 2z
- 7770/3427 Type 7 120/208-240V 60 Hz 1 ph. V - y
7770-01/3427-01 Type 7 120/230-250V 50 Hz 1 ph.
7770-03 Type 7 120/220-240V 50 Hz 1 ph.
7770-06 Type 7 120/240V 50/60 Hz 1 ph.
7770-07/3427-07 Type 7 120/240V 50/60 Hz 1 ph.
Base, Column & Elevating Screw
1 I(’_“\_ Identification Description Quantity Part No.
| 5  Flat Pt. Screw (14-20x 115") 2 80935
) 6  Hex Nut (14-20) 2 83944
| 7  Hex Hd. Cap Screw
(5/16-18 x 215 ™) 2 72382
'3 g"fl:f:ﬁf &  Hex Hd. Cap Screw
(36-16x114") 4 82105
9 Hex Nut (34-16) 4 83722
10 Screw (34-16x 34") 2 82098
11 Washer, Shim .005" AR 1035864
Washer, Shim .010" AR 100245
12 Lock Washer (14") 2 84173
13 Washer 1 121451
14 U Bracket SA (Includes 16) 1 71913
15 Lock Washer 2 82510
i 16 Bracket Bushing 1 81270
4 18 Rd. Hd. Mach. Screw
Identification Description Quantity Part No. (14-20 x 1") (Phillips) 2 82286
1 Column 1 81232 19 Elevating Mechanism 1 81233-04
2 Base 1 121372 21 Hex Nut (34-16) 2 81986
3 Jam Nut (5/16-18) = B1956




=g
35§ ? ‘;,___3;0 Arm

Identification Description Quantity Part No.
1 Rip Scale (Cat. Nos. 7770, 3427, Identification Description Quantity Part No.
7770-01, 3427-01, 7770-06, 40 Cord & Plug (Includes 41, 42)
_ 7770-07, 3427-07) 1 96945 (Cat. Nos. 7770-01/3427-01,
Rip Scale (Cat, No. 7770-03) 1 06945.01 7770-03) 121452
2 Arm Shroud (Includes 67) 1 96949 (Cat. Nos. 7770/3427,
3 Elev. Arm Assembly (Include 8) 1 71917 7770-06/3427-06,
4 Shim Washer Z 62518 7770-07/3427-07) 1 81373
6 Oval Hd. Mach. Screw 1 72656 41 Space Connectors 2 81771
8 Cup Pt. Set Screw (14-20x 1%4*) 1 80648 41A Insulator Box 2 72268
9 Roll Pin(3/16x1) 1 82034 42 Lead Terminal 1 34289
11 Timing Belt 1 81273 43 Cord Bushing 1 48822
13 Timing Belt Sprocket 1 121468 44 Adaptor 1 88095
14 Jam Nut (5/16-18) 2 B0467 45 Arm 1 81238-02
15 Soc. Hd. Cap Screw 46 Hex Hd. Cap Screw (34-16 x 2") 1 80165
(5/16-18 x 114") 2 82172 47 Escutcheon Plate L.S, 1 96933
16 Cup Pt Set Screw (1420 x 14") 4 82387 48  Miter Adj. Screw 2 83122
17 Set Screw Slug 4 103522 5G Miter Latch & Pin 1 96892
18 Clamp Lever Pin 2 81261 51 Miter Latch Sprmg‘ 1 81266
19 Wear Spring 1 81263 52 Pan Hd. Thd. formtngISg:rew
20 Arm Clamp Cam 1 86526 (6:32 x /4 ") (Phillips) &  8odss
el 53  External Lockwasher (£8) 1 33985
21 Upper Bracket 1 71916 54  Pan Hd. Taptite Screw
24 Lower Bracket 1 71915 (832 % 3") 1 80489
25 Clamp Rod 1 81260 Switch Assembly (includes 55
26 Miter Scale 1 71918 through 58 and 65, 66) 1 203885-01
27 Rd. Hd. Machine Screw (10-24 x 55 Switch 1 203194-01
12") (Phillips) 2 82721 56 Switch Slide Lock 1 207061
28 Flat Washer 57 Switch Support & Stop 1 203358
(1/20.D.x7/32" I.D.) 2 80670 58 Rd. Hd. Self Tap Screw
29 Shaft & Sprocket 1 71911 (6-32 x 35™) 2 83054
30  Pointer 1 96948 59 Arm End Cap (Includes 60) 1 80894
31 Pointer Screw 3 80488 60 Bumper 2 121341
32 Hex Hd. Cap Screw 61 External Lockwasher (£10) 2 82516
(5/16-18 x 5/8") 1 82144 62  Fill Hd. Mach. Screw (10-24 x
33 Washer 1 80457 114" (Phillips) 2 80826
34 Spacer 1 81257 63 Name Plate 1 96951
35 Pan Hd. Screw (5/16-18 x 1) 1 99250-18 64 Key 1 B5283
36 Control Handle 1 81255 65 Switch Button (Black) 1 81371
37 Handle Grip 1 80066 66 Switch Button (Red) : | 81371-02
38 Handle Guard 1 81258 67 Instruction Label 1 96936
39 Pivot Pin 1 81259 68 Screw Self Tap
(6-32x5/16") 2 82261



Table Top & Table Frame

Identification Description Quantity Part No.

1  Table Frame 1 66312-03
2  Guide Fence 1 96615-01}
3  Back Board 1 96615-02
4  Thumb Screw 2 80455
5  Eyelet 2 80050
6 L. H. Cleat 1 72091-01
7 Hex Nut (34-16) 4 84180
8  Flat Washer (34") 4 80674
9  Lockwasher (34™) 4 82510
11 Bracket 2 72086
12 Sq. Hd. Mach. Bolt (34-16 x 34“) 4 81911
13 Machine Name Plate 1 96942
14 Drive Screw (#4 x 3/16") 4 12122
15 R. H. Cleat 1 72091
16 Fixed Table Board 1 96616
18 Table Screws 6 201287
19 Spacer Board : § 96615-01

1 Replacement can be made from standard 1" x 2" lumber

No. 99056-03 3/32“ Hex Wrench

PARTS NOT SHOWN { No. 83104

%" Hex Wrench

No. 99056-11 14" Hex Wrench

GUARD ASSEMBLY

ASSEMBLY OF LOWER
GUARD TO UPPER GUARD

1. Hang outer ring (13) on bosses located on upper
guard and mount two guard retainers (14) using two
self-tapping screws (15) into pre-drilled holes on outer
side of guard. Tighten screws to seat support washers.

2. Hang inner ring (13) on bosses located on guard and
mount two guard retainers (14) using one self-tapping
screw (15) and one thumb screw (16) on inner side
of guard. Thumb screw to be used in boss nearest to
kickback assembly. Tighten screw and thumb screw to
seat support washers,

NOTE: It is not necessary to remove guard and blade
from motor to remove or re-install the ring. To change
blades remove thumb screw and washer by hand
and the inner ring is easily removed. The upper
guard with outer ring can be removed allowing blade
to be changed.

Part Part
Identification Description Quantity  No. Identification Description Quantity  No.

1 Guard (Includes 4, 11 & 12) 1 20327203 10  Saw Blade (10” Combination Chisel Tooth) 1  R1041
2 Wing Nut 1 70474 11  Name Plate 1 96934
3 Dust Spout 1 80466 12 Guard Clip 1 201404
4 Caution Plate 1 80126 13 Lower Guard 2 96622
5  Kickback Assembly 1 7047702 14  Guard Retainers 4 96621
6 Cap (Not used on some units) 1 80534 15 10-24 x % RH Self-Tap Screw 3 84638
7 Kickback Clamp 1 80085-01 16  10-24 x 33 Thumb Screw 1 96692
8  Shim Washer 1 80457 17 Wrench 1 80137-01
9 Hex Jam Nut (5/16-18) 1 80467 18  Allen Wrench (5/16 Hex) 1 80138




Rollerhead Assembly

Identification Description Quantity Part No.
1  Rollerhead 1 81331-02
2  Hex Hd. Cap Screw (34-16x1") 2 82102
3  Bearing 4 81004
4  Bearing Shaft (Eccentric) 2 80461
5  Drive Screw (#6 x 34) 1 82229
6 Bumper 1 80525
7  King Bolt 1 70475
8  Pointer (Out-Rip) (In-Rip) 1 83822-02
10 Pan Hd. Taptite Screw
(#6x 4") 2 80488
11 Rip Lock Knob 1 81368
12 Rip Lock Slug 1 81333
13 Rip Lock 1 81332
14 Hex Nut (34-24) 2 80470
15 Lock Washer (%) 2 84319

Yoke Assembly

Identification Description

ﬁ 9  Adjuster

10 Yoke Clamp

11 Handle Grip

12 Bevel Clamp Bushing

13 Bevel Clamp Handle

14 Handle Grip

15 Pivot Pin

16 Set Screw Slug

17 Hol. Hd. Cup Pt. Set Screw
(%4-20 x 14")

18 Medallion Pointer

19 Pan Hd. Taptite Screw
(8 x 14™) (Phillips)

20 Bevel Scale

21 Bevel Latch Spring

22 Roll Pin (%2 x 34")

23 Release Pin

24 Washer

25 Bevel Clamp Screw

26 Trunnion Bushing

27 Support Screw

28 Hex Nut (£10-24)

29 Soc. Cup Pt. Set Screw

(10-24 x 1)
Identification Description Quantity Part No. 32 ::al Pla:e o
1  Yoke (Includes 4, 38) 1 81378-04 32 9 aL Plate Hu
2 Index Pin 1 81341 3 ub Washer
3 Latch Spring 1 81324 33 Soc. Hd. Cap Stirew
4  Locating Bushing 1 81340 (%-18 x 114")
5  Cup Spring 1 81342 34 Spec. Screw
6 Index Cam Cup 1 81339 35 Spacer
7  Washer 1 81337 .
-8 SnapRing 1 39645 38 Bushing

Quantity Part No.

1

1
1
1
¥
i |
1
1

GO = e b N e

[T T )

o =N

80464
203751
80066
71727
81345
81366-01
81357
103522

82387
96947

80487
81356
80828
38454
81323
81358
81208
70476
203111
81953

80652
81344
81361
80969

82172
81014

81346
81354




Identification Description

1  Arbor Nut 1
2 Arbor Collar 2
4  Arbor Spacer 1
5 Pan Hd. Screw (8-32x 114") 4
6  Cover Plate 1
7  Tie Rod 4
8  Arbor-End Bell 1
9  Guard Stud 1
10 Ball Bearing 1
11 Bearing Cover 1
12 Rotor 1
13 Stator (120/208-240 volt,

14
15
16
17
18
19

21

60 cy. 1 PH) 1
Stator (120/230-250, 50 cy. 1 PH) 1
Stator (120/220-240, 50 ¢y, 1 PH) 1
Stator (120/240, 50/60 cy. 1 PH 1

Brake Mechanism

Felt Washer

Brake Sleeve & Facing

Ball Bearing

Fan Bell Insulation

Brake Clip

Load Spring

Lock Washer (#8)

Hex Nut (#8-32)

Hex Cap Nut (#8-32 x ,")

F . O T

Motor Assembly

Quantity Part No.

80109
80465
80105-01
99276-18
86523
545511
545404
539007
80510
545405
80702

80696-59
8069645
80696-49
80696-66

545407
500314
545414
81472
500171
203356
82495
82506
81967
81934

Cat. No. 7770/3427

1 PH MOTORS
include items 5-53

96606-00 120/208-240v 60 cy.

1770-01/3427-01 96606-01 120,/230-250v 50 cy.

7770-30 96606-03 120/220-240v 50 cy.
1770-06/3427-06 96606-02 120/240v  50/60 cy.
7770-07/3427-07 96608-02 120/240v 50,60 cy.
Identification Description Quantity Part Ne.
24 Fan End Bell 1 545281
25 Lead Bushing 1 96919
26 Fan 1 96630
27 Fan Housing 1 96631
28 Capacitor 1 500141
29 Capacitor Clamp 1 500139
30 Pan Hd, Self Tap Screw
(8-32x 34") 1 80598
31 Relay Box 1 96609
32 Felt Washer 1 545012
33 Standoff Bushing 2 545274
34 Overload Protector 1 545277
35 Hex Nut (#8-32) 2 81967
36 Flat Hd. Screw (8-32 x 114™) 2 82321
37 Flat Hd. Screw (8-32 x %;") 4 80595
38 Pan Hd. Screw (6-32 x 14") 2 84638
39 Relay 1 500131
Mounting Bracket 1 121342
6-32 x 1/4 Phil Hd Screw 2 99289-04
40 Motor Cable (Includes 44 and
45) 1 70649-02
41 Cord Bushing 1 48822
42  Pan Hd. Self Tap Screw (8-32 x
%" 1 80598
43 Everlock Washer (#8) 1 33985
44 Lead Terminals 2 34289
45 Spade Connectors 2 81771
46 Wire Connector 2 32114-01
48 Gasket 1 545273
49 Specification Plate 1 85000
50 Truss Hd. Self Tap Screw
(#4 x 7%") 4 71029
51 Decal 1 96940
Parts Not Shown
Sleeve. Use on blue lead 1 545588
Connection Diagram 80729




Motor Control Connection Diagrams (Single Phase)

JUNCTION BOX

!
3 WIRE CABLE
SPLICE 3 GREEN/YEL k

EC

BLACK (BROWN)

I
—t o WHITE (BLUE)
For
| ol 777041,
777003

I |
BLACK I ]
WHITE I ' |
I I’
p L d
PraS 1 I: SWITCH
1
WIRE [ | _ _ =1 REEN/YEL {
==l E 3 WIRE CABLE
CONNECTOR L INSULATE
Bsnl'uhvc‘,.(. I.\ — :,..El_:' Il.TUEW 208 to 240 VOLT CONNECTION—Make the follow-
N . ing connections inside the motor terminal box:
/--- \\— RED 1. Connect the RED, YELLOW & BROWN leads
m together. using the wire connector provided.
2. Connect the WHITE lead to the WHITE Motor
START START Cable Lead using the connector provided.
3. Insulate blue wire with electrical tape.
4. Install appropriate grounding type plug for
MOTOR M 208 to 240 Volts on the line cord.
3-WIRE CABLE - 120 ‘-;UMU
P
JUNCTION BOX SPICE~  GReen/veL
____________ -
: r—=u; REIAYl o
| 1 CAPACITOR 4 g | I » BLACK (BROWN)
| I I e WHITE (BLUE)
or
I PRI L 777001,
| IIA | “CABLE | I 777003
cnunecmh\g 7L/ 1 WHiTe 7/ 3 :
| NS = _rf SWITCH —
| 5 “BLUE % | GHEEH/YE{
L- — ey e e e e — _“-'
BLACK ——
BROWN e YELLOW 120 VOLT CONNECTION—Make the following
WHITE connections inside the motor terminal box:
\ RED 1. Connect the WHITE, YELLOW & BROWN leads
T to the WHITE Motor Cable Lead using the
/ RUN \ wire connector provided.
BN 2. Connect the RED & BLUE leads with the pro-
> vided wire connector.
START —t START 3. Install appropriate grounding type plug for
120 Volts on the line cord.
MOTOR\_ "™

80729



FACTORY SALES and SERVICE CENTERS

Area Telephone
Coge  Ne

oo 305 DA20SIR

b0 PS8R
o501 3723080
T4 TTI-L080

200 224

Lo Angeles S0007, 2432 5. Broadway . . L 213 7454071
Sonen BT, "‘.’.5%3..-“5;:“" ]

Orangs orwery {5akes.

Saeraments! mlll'l‘m I‘!

SanDlagomzioe 3811 Bcajen W
ra 95080, 2291 The

g

Area Tﬂrn
Coxde 3
a e 407 MSFIN0
NEW JERSEY: mm:m!m:umm“rnl
mmmwulwﬂm v sniqpaswnanenyaes B0
(1 inek West of Flagshus)
0
NEW VO thﬁwlnmmlmu—umm 818 7951857
it 14209, BT W, Daiaean Ave ermiineeass . THE BMGE20
Great Neck 11021, ﬂmhl&lﬂﬂwl
‘Praduers Dwison
mmbw.

i Frvnan i newnummm .
M\’ﬂll mmm Mml.l B
Van Nuys 3141 1, 14920 Vectory . N Yok 1045, A—J[m J. L T
Wh-mmlﬂ.ll!: wnwwc ...... e Sy B York 10012, a»wuhgl“m| i 33 Kaem0
Bridgeoort 1 Mo Vorie 11277, 5415 Qb | (Woodste] ... 2 o
Faiocd GA114, 131 hescon ot e = Wit Honristia Foad e 716 AGL-TD
DISTRICT OF COLUMBIA: 2cse LI, 1140 Erle B E.
Siatersterg Maryand 207104501 Deltees ... -3 Thmn 17590, 1056, Ol Country R (LLY. ... W71
al rpinia 23040, 115 Annandaie Aosd ma NORTH CAROLIMA®  Charicets S9GT%. 3007 E_ indecsndents LTS
Maryland 20852, 100 Rockvite Pika -301 807377 Faptttenia TXZ PO Bon 424, Hahmay S0 8 - v 9 4255550
FLORIOA: 2000, 5224 Pear! Sireat ] H Orwwrribory TT40L 1010 W, Lew Strest 2o
Migomi 33168, L3345 MW, S0vamin Avaist . 305 BB1-E858 Ralegh 27604, 2420 Atantie Avenius BMEXNT
DG is oAl . b anlel om0 Cineneanason, ZI0E. e B i
ampa 3360 ipnndy o Wuu Dﬂlw as A2
GEORGIA: Atisnts 30313 316 Aot ! m Ly m;-o;e:
7L Bvd, SW. ( Sales onty) 404 76:3-1300 4unu.mmn—-lhm e
HAWAIL  Monokly 96513, 673 Auahi Frest .. BOA 5369374 Toteda 43457, 3331 Dorr 5318921
ILLINGIS: 710 W. Arm 2 L : Gty 327815
ieagn BGAR, Lindolnecdd, E710 N. Cramfird Ave. 0923 Tulss 74145, 3120 South Sarican Foad Fo 518 02254606
wmwn&;«‘n‘grn n& : 200, 1643 NW. Johnson Sireet | 2286601
mmmslml = (Raley PENNSYLVANIA: u-.a_-m-u-lr 18042, P
: Harriburg 17112.6070 Adeomon B oyl 717 548
Lancaster [ 7604, 713 Fowntan Ave . ceeeoiia TIT 3935250
Philadeipna nmmmmm:mmr i 218 504
Patsburgh 15232, SA37 Baum AT 622700
....... Wayoa 15587, 125 Sratord vmee,
0205 w&mr):MW| 215 ERR-O267
LOUISIANA: Methe {New Oroans} 70002, msuno £ Providence 02914, £777 Pawlucket Ave 401 4341688
Caneway a7 803 2323038
MARYLAND: Baitimeee 2121 1. 703 West Z81h Street
Baltimees 21205, 4712 Erdman Ave. ..., .. TEIIWF;J];%”I” :Ia'.ﬁhlh&m' g? Mmuu‘
et 3 ey mmmml !.pm-ms. : 615 254-1061
,-"‘*m“"lm,,,mmm Amarilin #9106, 008 Wett 617 Ave. 2 08 1731831
m:mnnma musam Tioar i Andustreal B, (Sarvece only) .. 204 7a1.640
MICHGAN. Detrot 421, 10111 W. UeNicho . r.nlunw . IO Smmmri Fruty (b oy 214 el
Mmmﬂm(&w&'- M“ﬁlh”iﬂll?l I'?:.“‘ 7 1wou
Sauthiiels L8076, st Drive (Rales £ Aronia TH201. 500 Culetra Averus 5
AT sagyrp uran: smu»mum.mun-au\-uh— 801 esgsazs
12 Gartass VIRGINIA:  Falls Church Z2046, 129 Annandale Road 03 S3F1147
on-umsx Norics 23513, 7831 Smeain P e i > 4B0-3333
mmm“l" 724 Maen 5t [Sales. Pichmond 23323, 1424 Chamberiyrd Ave .. - BOL BAD-B45
S0 Ana G207, LOEY 5 Chards Rock WASHINGTON: s.ummm P00 Thira b M 306 2034432
$1 Aen 63074, 10933 5t Charis B Sipokane THE7, 3550 North Mark! Sireet . z 500 490164
Lo 63110, 615 5 Vandevenser Ave. mmw\r umvlmmu Crurieston 75312 1638 Siath Ave M4 I8N0H0

Mibwrubae (West Alla ) 53327, 10003 W Lincoln Ave 414 5430500

BLACK & DECRER MPG. CO.. Limited, Cansas

BROCKVILLE, ONT, R . oo Parth Straet FEAL 10, P &t Bt
CALGARY, o 3 - 1003 TEth Avenue, S W WA, ONTARSD 18 Laurey v, West
MWLLSHM ;. &\t Lt BEC CITY, P - 3303, Roch Sirent
l%« 19440 hve 142 Sireet oA A AT e WS 107 ket
M .l.'mm. ‘gg‘lu.unh - 3&1! R?ﬁc Dhascnd lnd “"'“‘?&‘ﬂ"z‘ﬂm‘
rhdlalg Ava. PANCOUVER 10 : e, '
I.DNOOR m 631 Commissioemrs R, Edst WINNIFEG 10, MANITORA I James 5

SERVICE STATIONS

AR My Sy LEMOIS {Cpntivsed) e, Toemplr Agplipnce
ghml 1 lg‘&.‘iuﬂmm e Ly Aers nm el Sprvce f Sat, i,
i,

) HORTH. dshulie. Hiyes & Luvstoed Elnctie Co
M‘l}m! mnn s Motor G mnmml-
AT s e e M o PR o
T Iﬂ-l&mh INSLANA: Uk, Dynisg Dl Tool hrmae )
HASHA By oo Srves oo . Wanet, Fowtr ool 6 :...".‘.‘;,_“";.,_".."”""“““"“
R T T OB Aante, Mk Shod Ereit, o Chtoplint, Liesrcal T Seemce. .
ARVANTAE: Fr Smah W mv? Laueperent Damroont, nduitnal Eqmprent Cn. Tounpiswn, m‘mu ooty 6
mﬁm Boeeas Sapoly Ca.. . RENTUCY: ?ﬁ:ﬂrh— Hecr Sareice iw.nlmz‘llﬂul.lﬂﬂﬂ
uwm Iectin. Tonl Sarvice s kirmature Wy, 16 AN
m[bu ‘m oy i - rlmu:{- Ere, Pery Ml Supoiy Ca.
Iem[ e e ol ‘mm et
SeeTools-Electric’ Saeinsd, o m“gumn sun—'?&q"t-; m‘i‘ﬁm ac -
Wadland WL Spercy MAINE. Bamp. KK B & Soms nnammam
=M 5 COMMTLTUT.Are Mot e e s MG e Semice m&mum«oﬂu ¥
for Service & Sales FLURIDA: Bepdentan, Pesor W, Dictt /2 Subcosst braar W rm - L u-m-—l-m r.qu,

IMPORTANT! IMPORTANT!

To assure product RELIABILITY, repairs, maintenance and adjustment, should be performed by Black & Decker
Service Centers or other qualifiéd service organizations, always using Black & Decker replacement parts.

HOME & COMMERCIAL USE WARRANTY
(A LIMITED WARRANTY)

Black & Decker warrants this product for one vear from date of purchase. We will repair without charge, any
defects due to faulty material or workmanship. Please return the complete unit, transportation prepaid to any
Black & Decker Service Center or Authorized DeWalt Service Station listed in your owner's manual. This warranty
does not apply to accessories. This warranty gives you specific legal rights and you may have other rights
which vary from state to state. Should you have any questions, contact your nearest Black & Decker Service
Center Manager.

DeWALT DIVISION

THE BLACK & DECKER MFG. CO.—LANCASTER, PA. 17604, U.S.A.
Form No. 722091 8

(MAR77-CD) Printed in U.S.A.



